¢

METRO
WASTEWATER JPA
METRO TAC AGENDA
(Technical Advisory Committee to Metro JPA)
TO: Metro TAC Representatives and Metro Commissioners
DATE: Wednesday, July 15, 2020
TIME: 11:00 a.m. to 1:30 p.m.

LOCATION: The health and well-being of the MetroTAC members/alternates and participating
staff during the COVID-19 outbreak remains our top priority. The MetroTAC is
taking steps to ensure the safety of all involved by holding its July meeting
electronically via Zoom.

An e-mail containing information on how to participate in the meeting will be
distributed to the MetroTAC members e-mail list and approved San Diego City
Staff by Monday, July 13, 2020 at 5:00 p.m. If you do not receive the e-mail,
[...]
TREATMENT PARAMETER I:JE?((;:E?I' UNITS COST PER UNIT
AMOUNT %
WASTEWATER FLOW $115,904,233 50.1% 56,409 (a) $2,054.71 /per Million Gallons
SUSPENDED SOLIDS $60,271,912 26.0% 180,265 (b) $334.35 /per Thousand Pounds
CHEMICAL OXYGEN DEMAND $55,269,218 23.9% 335,931 (c) $164.53 /per Thousand Pounds
TOTAL $231,445,362 100%

(a) Units of Flow - Million Gallons Per Year
(b) Units of SS - Thousands of Pounds per Year
(c) Units of COD - Thousands of Pounds per Year

G:\agencies\18 source\sbb18yr_end Draft 5

Updated 7/7/2020



CITY OF SAN DIEGO - PUBLIC UTILITIES DEPARTMENT

TABLE B

PROJECTED DISTRIBUTION OF SYSTEM WASTEWATER COSTS - FISCAL YEAR 2018

FUNCTIONAL-DESIGN BASED ALLOCATION METHOD

ALLOCATION OF COSTS BY FLOW, SUSPENDED
SOLIDS AND CHEMICAL OXYGEN DEMAND

G:\agencies\18 source\sbb18yr_end Draft 5

TOTAL FLOW, TOTAL PAID DIFFERENCE
AGENCY FLOW (a) SS (a) COD (a) SS & COD FOR FY 2018
CHULA VISTA $11,603,651 $6,152,883 $5,672,837 $23,429,371 $21,512,440 $1,916,931
CORONADO $1,039,050 $617,180 $430,533 $2,086,763 $3,204,904 ($1,118,141)
DEL MAR $203,795 $121,322 $64,356 $389,473 $40,768 $348,705
EAST OTAY MESA $191,673 $99,982 $86,054 $377,710 $216,824 $160,886
EL CAJON $4,829,294 $3,176,159 $2,449,849 $10,455,302 $9,978,712 $476,590
IMPERIAL BEACH $1,557,258 $635,259 $558,650 $2,751,167 $2,670,648 $80,519
LA MESA $3,221,801 $1,549,577 $1,276,639 $6,048,017 $5,312,344 $735,673
LAKESIDE/ALPINE $2,160,879 $1,212,854 $1,024,236 $4,397,969 $3,821,460 $576,509
LEMON GROVE $1,187,640 $526,989 $507,116 $2,221,745 $2,781,944 ($560,199)
NATIONAL CITY $2,850,892 $1,308,894 $1,351,747 $5,511,534 $4,921,664 $589,870
OTAY $234,597 $320,360 $142,853 $697,810 $589,748 $108,062
PADRE DAM $1,839,590 $1,735,937 $1,318,092 $4,893,619 $4,721,564 $172,055
POWAY $1,753,296 $903,115 $693,595 $3,350,006 $3,272,536 $77,470
SPRING VALLEY $3,258,489 $1,649,453 $1,436,844 $6,344,786 $5,675,048 $669,738
WINTERGARDENS $691,899 $422,875 $324,940 $1,439,715 $1,280,412 $159,303
SUBTOTAL PARTICIPATING AGENCIES $36,623,805 $20,432,837 $17,338,343 $74,394,985 $70,001,016 $4,393,969
SAN DIEGO $79,280,428 $39,839,075 $37,930,874 $157,050,377
TOTAL $115,904,233 $60,271,912 $55,269,218 $231,445,362

Updated 7/7/2020



SYSTEM WASTEWATER CHARACTERISTICS - FISCAL YEAR 2018

TABLE C

CITY OF SAN DIEGO - PUBLIC UTILITIES DEPARTMENT

SYSTEM STRENGTH LOADINGS INCLUDED

UNADJUSTED ANNUAL USE ADJUSTED ANNUAL USE
WASTEWATER CHARACTERISTICS
2018 FLOWS SS COD 2018 FLOWS Flow FY 2018 SS COD
AGENCY AVERAGE SS COD million thousand thousand million Difference Billing thousand thousand
FLOW - mgd (a) mg/l (b) mg/l (b) gallons pounds pounds gallons (c) Flows pounds pounds

CHULA VISTA 15.516 278 743 5,663.402 13,155 35,108 6,023.836 (376.503) 5,647.332 18,402 34,480
CORONADO 1.389 312 630 507.130 1,319 2,665 539.405 (33.714) 505.691 1,846 2,617
DEL MAR 0.273 313 480 99.467 259 398 105.797 (6.613) 99.184 363 391
EAST OTAY MESA 0.256 274 682 93.550 214 533 99.504 (6.219) 93.285 299 523
EL CAJON 6.458 345 771 2,357.037 6,790 15,162 2,507.045 (156.696) 2,350.349 9,499 14,890
IMPERIAL BEACH 2.082 214 545 760.052 1,358 3,457 808.423 (50.528) 757.895 1,900 3,396
LA MESA 4.308 252 602 1,572.466 3,313 7,901 1,672.542 (104.538) 1,568.005 4,635 7,760
LAKESIDE/ALPINE 2.889 295 720 1,054.662 2,593 6,339 1,121.783 (70.114) 1,051.669 3,627 6,225
LEMON GROVE 1.588 233 649 579.652 1,127 3,138 616.543 (38.535) 578.008 1,576 3,082
NATIONAL CITY 3.812 241 721 1,391.437 2,798 8,366 1,479.992 (92.503) 1,387.489 3,915 8,216
OTAY 0.314 717 925 114.500 685 884 121.787 (7.612) 114.175 958 868
PADRE DAM 2.460 495 1,089 897.850 3,711 8,158 954.991 (59.689) 895.302 5,192 8,011
POWAY 2.344 270 601 855.732 1,931 4,293 910.193 (56.889) 853.304 2,701 4,216
SPRING VALLEY 4.357 266 670 1,590.373 3,526 8,892 1,691.588 (105.728) 1,585.860 4,933 8,733
WINTERGARDENS 0.925 321 714 337.696 904 2,011 359.188 (22.450) 336.737 1,265 1,975
SUBTOTAL PARTICIPATING AGENCIES 48.973 293 719 17,875.005 43,684 107,305 19,012.618  (1,188.332) 17,824.286 61,112 105,384
SAN DIEGO 106.012 264 727 38,694.451 85,174 234,749 41,157.070  (2,572.410) 38,584.660 119,153 230,547
REGIONAL SLUDGE RETURNS 9.864 342 194 3,600.231 10,263 5,824
FLOW DIFFERENCE (10.303) (3,760.742) 41,144 (11,948)

TOTAL 154.545 383 714 56,408.946 180,265 335,931 60,169.687  (3,760.742) 56,408.946 180,265 335,931

G:\agencies\18 source\sbb18yr_end Draft 5

Updated 7/7/2020




TABLE D

CITY OF SAN DIEGO - PUBLIC UTILITIES DEPARTMENT
ALLOCATION OF FISCAL YEAR 2018 ESTIMATED BUDGET
FUNCTIONAL-DESIGN BASED ALLOCATION METHOD

FY 2018 ALLOCATION OF COSTS
DESCRIPTION ACTUAL FLOW FLOW S8 SS COD COD TOTAL
COSTS % COSTS % COSTS % COSTS COSTS
OPERATION AND MAINTENANCE :
TRANSMISSION AND SYSTEM MAINTENANCE $8,953,295 100.0% $8,953,295 0.0% $0 0.0% $0 $8,953,295
OPERATIONS & MAINTENANCE $60,508,133 39.0% $23,575,215 32.6% $19,706,586 28.5% $17,226,332 $60,508,133
TECHNICAL SERVICES $11,064,031 30.0% $3,319,209 40.0% $4,425,612 30.0% $3,319,209 $11,064,031
COGENERATION ($389,270) 0.0% $0 60.0% ($233,562) 40.0% ($155,708) ($389,270)
METRO ADMIN & GENERAL EXPENSES - 41508 $24,775,500 44.7% $11,082,947 29.8% $7,388,680 25.4% $6,303,873 $24,775,500
METRO ADMIN & GENERAL EXPENSES - 41509 $14,696,994 44.7% $6,574,479 29.8% $4,383,015 25.4% $3,739,500 $14,696,994
TOTAL OPERATIONS AND MAINTENANCE $119,608,682 44.73% $53,505,146 29.82% $35,670,331 25.44% $30,433,206 $119,608,682
CAPITAL IMPROVEMENT PROGRAM :
PAY-AS-YOU-GO METRO 41508 $885,683 55.8% $494,165 22.0% $194,831 22.2% $196,687 $885,683
PAY-AS-YOU-GO METRO 41509 $35,905,212 55.8% $20,033,253 22.0% $7,898,348 22.2% $7,973,612 $35,905,212
DEBT SERVICE $75,045,785 55.8% $41,871,669 22.0% $16,508,403 22.2% $16,665,713 $75,045,785
TOTAL CAPITAL IMPROVEMENT PROGRAM $111,836,680 55.8% $62,399,087 22.0% $24,601,581 22.2% $24,836,012 $111,836,680
TOTAL O&M & CAPITAL IMPROVEMENT PROGRAM $231,445,362 50.1% $115,904,233 26.0% $60,271,912 23.9% $55,269,218 $231,445,362

G:\agencies\18 source\sbb18yr_end Draft 5

Updated 7/7/2020




ATTACHMENT 10

Pure Water Phase ||



Y Summary of Alternatives
Secondary Brine/Treated Regional Purified CAWRP/CAPWF Phase 2 Pure Water
Equiv Centrate Bypass Water Production | Combined at Harbor Dr | Production (mgd)
1A X 53

1B 53
1C X X 53
1D X 53
1E X X 41.5
1F X X 41.5
1G X X X 41.5
1H X X X 41.5
3A X X 53
3B X 53
3C X X 41.5
3D X X 41.5

Alt 1x - CAWRP at Harbor Drive; Alt 3x - CAWRP at PLWTP

sandiego.gov



Pure Water Phase 2 Planning Update

Metro Wastewater JPA
July 15, 2020

Doug Owen, Stantec
Consultant Team Manager
Pure Water Program

The City of

SAN »

DIEGO)



Y Acknowledgements

Roberto Yano, National City
Dexter Wilson, Dexter Wilson Engineering
Scott Tulloch, Consultant (NV5)

John Stufflebean, City of San Diego
Amer Barhoumi, City of San Diego
Lubna Arikat, City of San Diego
Victor Occiano, Brown and Caldwell
Christine Waters, CityWorks
Sean McCarty, West Coast Civil

sandiego.gov



= Review of Phase 2 Alternatives

= Alternatives Refinement Update
" Jreatment

= Conveyance

= Next Steps

sandiego.gov



Miramar
Reservoir

Alternative Development
includes combinations of:

| Miramar
S) 4 = e
! o} Padre Dam
. WRP and AWPF
« Water Reclamation Plant O)
. i Metro Biosolids Center
POInt Loma J (Centratle Trelatment) @

 Harbor Drive Legend
» Purified Water Facility oy e Phase 1 New Facilities & Improvements
varado
e Harbor Drive Morena Q j!k Z/WTp - Phase 2 New Facilities & Improvements
PS4
CAPWF/
« Mission Valley ' ﬂs Existing Infrastructure
_ . CAWRlb
« With and Without PWF )4 Highway/Interstate

Waiver/Secondary Equivalency

 Brine/Centrate bypass of PLWTP
directly to ocean outfall

« Padre Dam 11.5 mgd ECAWP
facility a part of a “regional” 83

. Otay
mgd solution

==/ Reservoir

O
Otay DWTP

SBWRP ‘) _SEVL——-_—/’/
-



Y Summary of Alternatives

Secondary | Brine/Treated Regional CAWRP/CAPWF Phase 2 Pure
Equiv Centrate Purified Water | Combined at Harbor | Water Production
Bypass Production Dr (mgd)
1B 53
1C X X 53
1D X 53
1E X X 41.5
1F X X 41.5
1G X X X 41.5
1H X X X 41.5
3A X X 53
3B X 53
3C X X X 41.5
3D X X 41.5

Alt 1x — CAWRP at Harbor Drive; Alt 3x — CAWRP at PLWTP sandiego.gov



) Alternatives Refinement Scope of Work

= Develop Alternatives Selected for Refinement
= Conduct Initial Studies

Pure Water Distribution Centrate Treatment
Treatment and Innovations Impacts to Receiving Waters
Tunneling Failure Scenarios

Planning Requirements Power Supply

= Refine Alternatives

* Prepare Conceptual-Level Cost Estimates

= Prepare Alternatives Evaluation Matrix

= Develop Phase 2 Central Area Delivery Schedule

sandiego.gov



sandiego.gov



Y Treatment Elements

= Discharge to Murray Reservoir
» Direct Potable Reuse — Raw Water Augmentation

= Water Reclamation Plant
» Enhanced primary treatment — CEPT or Densadeg
= Biological nutrient removal
» Membrane Bioreactors

= Purified Water Facility
= Ozone/biologically active carbon
= Membrane filtration
= Reverse Osmosis
= UV/AOP
» Pipeline chlorination

sandiego.gov



Y Alternative 1 - Harbor Drive CAWRP Site Plan

. CAWRP - HARBOR DRIVE
Alternatives 1A-1B

= Treatment options for: ENBMBR:
= Primary Treatment .. ‘
= CEPT (as shown)
= DensaDeg
» CAWRP Secondary/Tertiary
Treatment

= BNR/Secondary
Clarifiers/Tertiary Filters
(insufficient land)

= Fine Screens/BNR/MBR (as
shown)

& W Misc

Legend

[l Operations

[ Parking

[@ Preliminary Treatment
[CJ Primary Treatment

|l Road
L= ] Secondary Treatment

Storm Drain Realignment

8 [ Tertiary Treatment

d — "y
Elec Bldg |

Solids PS

Influent AADF (mgd) "‘ T‘ ) " e Sy Do z 2 : g ] = 5 e _Chermca!Slorage " ‘v

1A, 1B 69
1E 53

N vﬁé@lw"‘ 1

.ﬁ":‘r’}’n\.

SdnuIegu.gov




) Alternative 1 - Mission Valley CAPWF Site Plan

Legend
[ 35-ft River Corridor
[[7 60-ft Camino del Rio Re-Route

CAPWF - MISSION VALLEY

53 mgd - Alts 1A-1D
Base Treatment

: % [] Advanced Treatment Process
S [ Operations
@ [ Parking
B Road

= Treatment processes
include:

= Ozone
= BAC

" MF
" RO

= JV/AOP
» Post Treatment

CAPWEF Influent (mgd)

Elec Bidg
/4

Process Buildin == g .

8 ¢ % | Staff Parking "¢ S,

s | D
= ‘ | :. ‘ .

1A-1D 66 ==
1E 52 ===
4

GQQQ|€ Earth : RS R D = - d e G BT B




) Alternative 1 - PLWTP Site Plan (Full Secondary)

= Treatment options for: | PLWTP [

Alternative 1B : B Misc

= PLWTP Primary N e AW _Full Secondary © o
Treatment C s Ry ' y B Setack

= CEPT (evaluating)
= DensaDeg (as shown)

Soil Nails

» PLWTP Secondary
Treatment

Gravity Thickeners

= Fine Screens/BAF

» Sludge Thickeners

= Gravity Thickeners

Influent Sludge Flow
PWWEF (mgd) (mgd)

1B 273 7.0

Alt

o ," p
Google Earth

R i,

Sé,"&fj’:'r} Goagle " ad i

B0te RIEG ! 8




Y Alternative 1

= Considered treatment
options for:
» Primary Treatment
= CEPT (insufficient land)
= DensaDeg (as shown)

» CAWRP Secondary/Tertiary

Treatment

= BNR/Secondary
Clarifiers/Tertiary Filters
(insufficient land)

= Fine Screens/BNR/MBR (as

shown)

= No flexibility for expansion
to 53 mgd in the future.

1G, TH

CAWRP Influent | CAPWF Influent \
AADF (mgd AADF (mgd

- Harbor Drive CAWRP/CAPWE Site Plan

N & CAWRP - HARBOR DRIVE
) % Alternatives 1G-1H >
BNR/MBR | B Extra Space
R D U : W Misc
v L A ] Operations

.\":’."} \ e [l Parking
g | e Preliminary Treatment
88" [ Primary Treatment
& B Road
[[] Secondary Treatment
~ Storm Drain Realignment
[] Tertiary Treatment

Google Earth \‘ 1280




) Alternative 3 - PLWTP Site Plan (Full Secondary)

= Treatment options for:

= PLWWTP & CAWRP Primary
Treatment

= CEPT (insufficient land)

= DensaDeg (as shown)

= PLWWTP Secondary Treatment
= [ine Screens/BAF (as shown)

= CAWRP Secondary/Tertiary
Treatment

= BNR/Secondary

Clarifiers/Tertiary Filters
(insufficient land)

= Fine Screens/BNR/MBR (as

shown)

» Sludge Thickeners
= Gravity Thickeners

3B

3D

(ggfefe)
316
316

CAWRP Influent
AADF (mgd)

55

5

11T 40 R, o MmN e i S R e B L
g " 2

PLWTP s
53 mgd - Alt 3B s O Misc
Full Secondary BNR/MBR M Parking

Preliminary Treatment
[ Primary Treatment
> [ Secondary Treatment
28 [ Setback
] Tertiary Treatment

~ Solil Nails

—-—

G5 1
T2




Y Alternative 3 - Harbor Drive CAPWF Site Plan

. = = CAPWF - HARBOR DRIVE i . \,\ ; ‘ . Advance: ??:::nent Process
53 mgd - Alts 3A-3B PR | 1isc
A B T y [ Operations
* Treatment processes A 3 aceyreatment Iy -

. . vk‘;‘,: -\ .
. W ~ . €
\ \ . A Conik »
V. P ’ = . >y s < !
4 g P s L
2
- ‘ 3 . 4

M Road

= Ozone

= BAC

= MF

= RO

= UV/AOP

= Post Treatment

CAPWEF Influent (mgd)

3A, 3B 66
3C, 3D 52

sandiego.gov



sandiego.gov



) Conveyance Evaluation Areas

N

—+

0 2,0004,000
— Feet

Point Loma

Linda Vista

Mission Valley West

3 METRO BIOSOLIDS CENTER |

Mission Valley East

! MISSION VALLEY SITE

MURRAY RESEVOIR

Legend
Sites
Point Loma
Midway
Mission Valiey West
Mission Valiey East

Linda Vista

sandiego.gov




) Point Loma Conveyance Options

= 6 Routes
analyzed

= 2 Bay options

= 2 Navy
Channel
crossing
locations

= New tunnel
location vs.

4 existing tunnel

T location

[1111&
1}
Q
1}
=
Q.

sandiego.gov



) Favorable Conveyance Alignments

“IMETRO BIOSOLIDS CENTER |

MURRAY RESEVOIR

» |MISSION VALLEY SITE

1HARBOR DRIVE SITE

{L

sandiego.gov



Y Conceptual Phase 2 Schedule Milestones

Phase 2 refinement of alternatives January 2020 — March 2021
City recommends alternative for Phase 2 March 2021 — June 2021
Demonstration testing February 2020 (planning) - 2026
10% Design October 2024 — July 2025
Environmental Permitting July 2025 — February 2030
30% Design August 2026 — May 2027
Final Design 2027 - 2029
Construction 2029 - 2034 ™

1. 2035 deadline for Pure Water production

sandiego.gov



) Next Steps

= Complete Alternatives Definition
= Prepare Cost Estimates
= Develop Evaluation Matrix

* Prepare Technical Memorandum

sandiego.gov






ATTACHMENT 14

MetroTAC Work Plan



¢

METRO

WASTEWATER J P A

Metro TAC & JPA Work Plan
Active & Pending Items
April 2020

Updated Items in Red Italics

Active Items Description Member(s)
Strategic Plan Ad | The JPA last updated their strategic plan in 2015. The Ad Hoc was formed to Whitney Benzian
HOC determine should there be a 2019 strategic plan update and if so what format | Jerry Jones

it should follow. First meeting held June 2019. Two work sessions to be held Gary Kendrick
in August are planned with the goal of presenting a draft 2019 Strategic Plan John Mullin

to the JPA in October 2019. 4/20: Strategic Plan update is complete and can Ed Spriggs

be found on JPA website. JPA staff

SB 332 Working
Group

SB 332 (Hertzberg/Weiner) relates to wastewater treatment for recycled water
and agencies with ocean outfalls. It requires the entity that owns the
wastewater treatment facility that discharges through an ocean outfall and
affiliated water suppliers (it defines water not wastewater suppliers) to reduce
the facilities annual flow as compared to the average annual dry weather
wastewater discharge baseline volume as prescribed by at least 50% on or
before January 1, 2030 and by at least 95% on or before January 1, 2040.
The working group was formed to track the process of this legislation.

Yazmin Arellano
Beth Gentry
Hamed
Hashemian

Muni
Transportation
Rate Study
Working Group

San Diego has hired Carollo Engineers to review the existing transportation
rate structure. A work group has been formed to review and give input. First
meeting will be in December 2017. Although this is a muni issue it is included
on the work plan due to its significance and potential effect on all Metro TAC
members. 3/18: Technical consultants to meet with PUD staff and Carollo on
3/22/18 to review model in detail 6/18: JPA technical consultants continue to
work with PUD staff on understanding rate calculations 1/19: Working group
still meeting with PUD staff & consultants. 6/19: Working Group has presented
an alternative plan in November 2018 which the City and their consultants are
reviewing.

Roberto Yano
Yazmin Arellano
Dan Brogadir
Carmen Kasner
Mark Niemiec
Dexter Wilson
SD staff

Point Loma Permit
Ad Hoc

Metro Commission/JPA Ad Hoc established 9/17. GOAL: Create regional